



Certificate of Compliance



Date Created/Modified: March 30, 2016

Item #
MTC-311

Item Description
E-Z REACH CLOTHES TREE

Confirm #
VUST05/2016

City of Factory
TIEN GIENG

Country of Factory
VIETNAM

Date(s) of Manufacture
March 1, 2016

Importer of Record
Cre8tive Minds
200 W. 39th St., #8
New York, NY 10018
(212) 662-7005

Third Party Testing Lab
Lab: ITS Vietnam
Contact: Mr. Nguyen Nam Thanh
Address: 1 Floor E. Town EW Building
364 Cong Hoa Street, HCMC, Vietnam
Phone #: 84-8-629791099

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
February 5, 2016

Test Report(s) #:
VNMH16000516

Product safety standards to which this product has been tested and is being certified:

ASTM F963 Physical/Mechanical
ASTM F963 Flammability (finished product)
16 CFR 1303 Total Lead Content (Surface/Substrates)

A copy of this report and all test results will be maintained by:
Name: Debbie Porter
Address: 200 W. 39th St., #8, New York, NY 10018
Phone: (212) 662-7005
Email: marvel_ed@yahoo.com